Parts Manual for

SNAPPER

REAR ENGINE RIDER
SERIES 20

MODELS

281320BE
301320BE
3314520BVE
331520KVE

IT IS THE POLICY OF SNAPPER TO IMPROVE I[TS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAPPER.......... ... o253 v

(I.R., 8/1/00) MANUAL No. 06076

COPYRIGHT © 2000
SNAPPER INC.
ALL RIGHTS RESERVED



CONTENTS

DESCRIPTION PAGE
WHEELS, FRONT ...t v r st se s s s s sa s s s s sa s s nan s snsennsnns 3
WHEELS, REAR ...t s e s e s s s e s a e s 4 &5
FRONT END, STEERING .....coiiiiiiiiiiiii i s st v e s s e s s s e e 6 &7
MAIN CASE ... s s s s s s s s e 8&9
DIFFERENTIAL, R.H. FENDER ......cccciiiiii i e e 10 & 11
CHAIN CASE, L.H. FENDER ..ot e e 12 & 13
SMOOTH CLUTCH ASSEMBLY ... s s eaae 14 & 15
CUTTING DECKS, DEFLECTORS......ccciiiiiiiiiiiiiiiiiii i e 16 & 17
RAILS, LIFT ARMS, CAM LIFT ...t e e 18 & 19
BLADE STOP PEDALS ... s s s s s e s e e a e 20
SPINDLE ASSEMBLY ....uiiiiiiiiiiiii i s s st s s s s s s n s rnnan e 21
BELTS, BRAKES, INTERLOCK .......c.oieiiiiiiiiirriin s s s s e 22 & 23
DRIVE DISC ASSEMBLY ....ccuiiiiiiiiiiiiiiiiiiiiiii it rr s s na e 24
FUEL TANK & OPERATOR'S SEAT....ciciiiiiiiiiiiiiiiis s era e e r s s e e 25
ENGINES & EXHAUST MUFFLER ..o s e s s s e e 26
THROTTLE CONTROL ..o s st s st s e n e r e rees 27
O 28 & 29
ELECTRICAL SYSTEMS (For 13 HP Briggs) ....c.c.ccovviiiiiiiiiiiiiiiiic e 30 & 31
ELECTRICAL SYSTEMS (For 14 HP Briggs) ....cccooveimimieiiiiiiiiiiirrnccec e 32 & 33
ELECTRICAL SYSTEMS (For 14 & 15 HP Kohler) .......c.ccoeiniiiiiiiiiiiiae 34 & 35
WIRING SCHEMATICS ... e s s s e e e 36 thru 38
HARDWARE BAGS ...t i i s r s e s st s a s trn et s s s s sanaansnnnens 39
ACCESSORIES AND ATTACHMENTS ... e s s e e e s 40

MANUAL No. 06076 2 R. E. RIDER SERIES 20



R. E. RIDER SERIES 20

PART NO.
5-8943

5-8944
7-3563
7-3564
1-7146
7-3588
1-1807
1-2234
1-4669
1-0935
1-1022
1-1032
3-1038
9-1516
1-0821

WHEELS - FRONT

@ ASSEMBLY

11 8

DESCRIPTION
ASSEMBLY, Front Tire & Rim (Complete)
(Includes ltems 2, 3,4,5&6,)
ASSEMBLY, Front Tire & Rim (Includes ltems 2A, 3A, 4,5, &6)
TIRE, 11 x 4.00-4 (Kenda)
TIRE, 11 x 4:00-4 (Carlisle)
RIM (For 4.10/3.50 x 4 Tire)
RIM, (Carlisle)
BEARING, Ball
VALVE, Air (Snap-in)
FITTING Lube
WASHER, 3/4” |.D.
CAP, Hub
SEAL, Felt
CAP, Dust
PIN, Cotter 5/32 x 1" (2)
TUBE, Inner (For 4.10/3.50 x 4 Tire)

3 MANUAL No. 06076



WHEELS - REAR

LEFT HAND

RIGHT HAND

@ ASSEMBLY

3A, 3B, 3C

R. E. RIDER SERIES 20

MANUAL No. 06076



ITEM
1
2A
2B
3A
3B
4

18A

R. E. RIDER SERIES 20

PART NO.
5-8952
5-9851
7-3585
7-3584
7-3589
1-7147
1-2234
1-2332
1-4542
9-1502
3-1732
1-4541
1-1817
4-0433
2-3895
2-3522
4-0434
1-1201
1-1035
1-1013
1-4662
1-2332
1-4658
3-5918

WHEELS - REAR

DESCRIPTION

ASSEMBLY, Rear Tire & Rim (Incl. ltems 2A, 3A & 4) (28" & 30" Models)
ASSEMBLY, Rear Tire & Rim (Includes Items 2B, 3B & 4) (33" Models)
TIRE, Wide, 16-6.50 x 8, Carlisle (28" & 30" Models)

TIRE, 16-6.50 x 8 (33" Models)

RIM, (8 x 5.375) (28" & 30" Models)

RIM, Extra Wide, (For 16/7.50 x 8 Tire) (33" Models)

VALVE, Air (Snap-in)

CLAMP, Right Hand (8, 10 & 13 HP)

CLAMP, Right Hand (12, 14 & 15 HP)

BOLT, 1/2-20 x 3/4" Lug (6)

BOOT, Right Hand (8 & 10 HP)

BOOT, Right Hand (12 & 14 HP)

SEAL, Oil

HUB, Rear Wheel R. H. (Weldment)

CAP, Hub

CAP, Hub (Left Hand)

HUB, Rear Wheel L.H. (Weldment)

NUT, 5/16-24 Hex Center Lock

BOLT, 5/16-24 x 1-5/8" Tapered (Left Hand)

BOLT, 5/16-24 x 2" Tapered (Right Hand)

SEAL, Oil (Left Hand)

CLAMP, (Left Hand) (12 & 14 HP)

BOOT, Ball Bearing Models (Left Hand) (14 HP Engines)

BOOT, Standard Models (Left Hand) (8, 10, 12 & 13 HP Engines)

5 MANUAL No. 06076



FRONT END, STEERING

5\ 7\&.‘

> 4

.

18
(25" & 28”\
MODELS)

* NOTE: These parts are used on the 25” model only.

MANUAL No. 06076 6 R. E. RIDER SERIES 20



ITEM

—_

19
20
21

22
23

PART NO. DESCRIPTION

5-1941

2-3781
1-3862
3-3882
2-3666
2-3655
9-1017

9-1018
4-1476
2-2372
1-6704
2-3667
2-3671
1-0935
1-9166
9-1515
4-1654
4-1653
2-3660
2-3663
2-3659
2-3662
1-0746
1-0986
4-2605

9-1297
9-1315

ASSEMBLY, Steering Wheel
(Includes item 2)

DECAL, Snapper

PIN, 1/4 x 1-1/2" Roll
LEVER, Park Brake
SPRING

KNOB

SCREW, #8-32 x 3/8"
Cross Recess

NUT, #8-32 Hex, Grade 2B
ARM, Clutch/Brake (Weldment)
SPACER, Main Tube
PLUG

COVER, Steering Shaft
(Foam)

COVER, Steering Shaft
WASHER, 3/4" Flat
BUSHING, 3/4" Steering
Shaft

COTTER-PIN, 3/16 x

1-1/2" (2)

FRAME, Front (25" & 28~
Models)

FRAME, Front (30" & 33~
Models)

PAD, Foot (Right Side)
(25" & 28" Models Shown)
PAD, Foot (Right Side) (30"
& 33" Models Shown)

PAD, Foot (Left Side) (Not
Shown, 25" & 28" Models)
PAD, Foot (Left Side) (Not
Shown, 30" & 33" Models)
RING, 3/4" Retaining (2)
BEARING, Nylon (5)

PIN, Narrow King (Right
Side)

NUT, 5/16-24 Hex, Gr. 5 (4)
WASHER, 5/16” Split Lock (6)

R. E. RIDER SERIES 20

ITEM

24
25
26

27

28
29
30
31
32
33
34

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

50
51

FRONT END, STEERING

PART NO.
1-3321
4-2604
4-1683

4-1684

9-1516
2-4935
2-4735
1-0739
1-2661
2-8395
4-1381

2-4915
2-4916
2-8332
2-2881
9-1151
7-1909
2-9913
3-4174
9-1495
2-8774
9-0372
4-1553
1-2867
9-1514
9-1198

9-0517
9-0854

DESCRIPTION

BUSHING (4)

PIN, Narrow King (Left Side)
PIN, Wide King (Right
Side), 11.0” Tires

PIN, Wide King (Left Side),
11.0" Tires

COTTER-PIN, 5/32 x 1" (2)
TIE-ROD (30" & 33" MdlIs.) (2)
PEDAL, Clutch/Brake
RING, 5/8” Ext. Retaining
PAD, Clutch/Brake Pedal
SPACER, Pivot

SHAFT, Steering

(Narrow Front End)
TIE-ROD, Left Side

(25" & 28" Models)
TIE-ROD, Right Side

(25" & 28" Models)

STUD, 3/8-24 x 5/8"
SPACER (2)

SCREW, 5/16-18 x 1-1/4"
Hex Washer Self-Tapping
CABLE, Brake (Snap-in)
CABLE, Clutch
CONNECTOR, Cable
SCREW, 1/4-20 x 3/4" Hex
Head Cap, Grade 5
SPACER, .39 x .625 x .19”
Sintered Iron

NUT, 1/4-20 Hex Center
Lock

SHAFT, Steering (Wide
Front End)

HAIRPIN, 1/8 x 2-9/16”
WASHER, 3/8 Flat
SCREW, 3/8-16 x 5/8” Hex
Washer Self-Tap
WASHER, 3/8 Flat

NUT, 3/8-24 Hex Nyloc ()

MANUAL No. 06076



MAIN CASE

SPRING (2-6292)
PART OF ITEM 17

MANUAL No. 06076 8 R. E. RIDER SERIES 20



MAIN CASE

ITEM PART NO. DESCRIPTION

1 4-2701 CASE, Main (Standard)

- 4-1923 CASE, Main (Commercial)

2 3-6367 BUMPER, Rear

3 -- FENDER, Left Hand (See Page 12 For Related Parts)
4 2-8990 COVER, Battery

5 2-8200 SWIVEL (2)

6 2-8989 COVER, Switch

7 3-4299 WING, Rear (Models 28, 30" & 33" Only!) (2)

8 9-0585 NUT, 5/16-18 Hex Flange Lock, Grade 5 (2)

9 9-0793 SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap (4)

10 2-3676 LINK, Shift (Long)

11 4-1384 ARM, Shift

12 3-3799 CROSS BRACE

13 1-1018 LINK, Shift (Short)

14 9-0196 NUT, 5/16-18 Hex (2)

15 4-0598 ARM, Shift Handle

16 1-0754 SPRING, Shift Handle

17 5-8763 ASSEMBLY, Shift Detent (Includes spring, part no. 2-6292)
18 4-0599 HANDLE, Shift

19 1-0969 NUT, 5/16-24 Hex Flange Lock

20 2-3656 KNOB, Shift Handle

21 9-0206 SCREW, 5/16-18 x 3/4" Hex Head Cap, Grade 2 (2)
22 2-2509 BUSHING, Pilot

23 9-0391 WASHER, 5/16” Internal Tooth Lock

24 9-0037 COTTER-PIN, 3/32 x 3/4"

25 2-3914 PIN, 1/4 x 1-3/4" Tapered Clevis

26 1-9245 BUSHING, Nylon

27 3-1036 WASHER, Thrust (2)

28 1-9246 BUSHING, Nylon (2)

29 9-0361 SCREW, 5/16-18 x 5/8" Hex Washer Self-Tap (14)

30 1-2652 CLIP, Wire (2)

31 3-4724 BRACKET, Switch

32 9-0981 SCREW, #10-32 x 1/4” Hex Washer Self-Tap (slotted)
33 9-1272 FASTENER, 1/4 x 3/4” Ratchet (6)

34 9-1506 SCREW, 5/16-18 x 1-1/2" Hex Washer Self-Tap (4)
35 9-1513 SCREW, 5/16-24 x 1-3/4" Hex Head Cap, Grade 5 (4)
36 1-1791 RETAINER, 5/16” Bolt (4)

37 9-1296 WASHER, 5/16" Flat (4)

38 9-1315 WASHER, 5/16" Split Lock (8) N . .
39 9-1297 NUT, 5/16-24 Hex, Grade 5 (8) NOTE om‘::";‘;ife:s;:y‘f“
40 2-2486 DRAIN, Oil (Short) (8, 10, & 14 HP Briggs) _
41A  3-6419 GUIDE, Belt (30" & 33" Kohler)

41B  3-5971 GUIDE, Belt (28" Models)

41C  3-6418 GUIDE, Belt (30" & 33" Briggs)

42 2-7972 ASSEMBLY, Oil Valve (12 HP Briggs & 14 HP Kohler)
43 9-1503 HAIRPIN, 3/32 x 1-1/2" (2)

44 3-4093 PLATE, Engine*

45 7-7692 BOLT, M8-1.25 x 25mm Hex Head Self-Tap

46 9-0238 SCREW, 5/16-24 x 1" Hex Head Cap, Grade 5 (4)

47 1-5761 BOLT, 5/16-18 Shoulder

48 7-3289 LEVER, Over-Ride

49 9-1595 WASHER, 7/16" Flat

50 9-1298 NUT, 5/16-18 Nyloc

R. E. RIDER SERIES 20 9 MANUAL No. 06076



DIFFERENTIAL, R. H. FENDER

MANUAL No. 06076 10 R. E. RIDER SERIES 20



DIFFERENTIAL, R. H. FENDER

ITEM PART NO. DESCRIPTION

1 1-4401 COLLAR, Lock (Includes P.N. 9-0201, 5/16-18 x 5/16” Setscrew)

2 1-8822 BALL BEARING, Axle (Right Hand Fender) (10, 12, 14 & 15HP Models)
2A 1-2296 BEARING, Axle (Right Hand Fender) (8, 10 & 13HP Models)

3 1-0969 NUT, 5/16-24 Hex Flange Lock

4 3-1079 WASHER, Thrust

5 3-8067 PLATE, Differential

6 2-2115 SPACER, Pinion (4)

7 2-1127 GEARS, Differential Pinion (4)
8 1-1072 WASHER, Thrust

9 5-1584 ASSEMBLY, Drive Hex Tube

0 1-0988 WASHER, Hex Nylon Splash (3)

11 1-0964 GEAR, 11 Teeth~10 Pitch
12 1-0941 CHAIN, 46 Pitch (No. 35)
13 2-1129 SPROCKET

14 1-0965 RING, External Retaining
15 2-1128 SPACER

16 1-2332 CLAMP, Boot (2)

17 1-7083 BOOT, Oil Seal

18 1-1024 PLUG, Qil Fill & Check

19 3-7279 CASE, Transmission

20 2-8762 GASKET, Transmission Case

21 3-7957 FENDER, Right Hand (33" Ball Bearing Differential Models) (2.498” hole)
- 3-7280 FENDER, Right Hand (28" & 30" Bushing Differential Models) (1.62" hole)
22 2-1158 GEAR, 63 Teeth-10 Pitch

23 4-7763 AXLE, Long (Includes Gear) (Use Only With Short Axle P.N. 5-7398)

24 1-1026 SPACER

25 5-7398 AXLE, Short (Includes Gear) (Use Only With Long Axle P.N. 4-7763)

26 1-2333 SCREW, 5/16-24 x 1-5/8" Hex Cap Special Lock (4)
27 1-1156 O-RING, 5/16” (2)

28 1-1782 WASHER, 5/16" Belleville (2)

29 9-0395 WASHER, 5/16" External Tooth Lock

30 9-0188 WASHER, 5/16” Flat

31 1-1042 BOLT, 5/16-24 x 2-5/8" Idler

32 9-0361 SCREW, 5/16-18 x 5/8" Hex Washer Self-Tap (11)
33 9-0362 SCREW, 1/4-20 x 5/8" Hex Washer Self-Tap (13)
34 3-2107 SPACER, Short Axle

35 6-1017 GREASE, Transmission {24 oz. Required)

- 6-0411 KIT, Differential (Includes 2A & 3-7280 Fender)
- 6-0662 KIT, Differential (Includes items 2 & 3-7957 Fender)

R. E. RIDER SERIES 20 11 MANUAL No. 06076



CHAIN CASE, L. H. FENDER

@ ASSEMBLY

MANUAL No. 06076 12 R. E. RIDER SERIES 20



CHAIN CASE, L. H. FENDER

ITEM PARTNO. DESCRIPTION
1 5-2683 ASSEMBLY, Chain Case (Includes items 2 thru
13, 15, 16, & 31 thru 35)

2 4-1136 CASE, Sprocket

3 2-8761 GASKET, Case Cover

4 1-1121 WASHER, .640 1.D. Belleville (2)
5 1-0756 BEARING, Ball (2)

6 1-8963 SPROCKET & SHAFT

7 1-0614 KEY, 1/8 x 5/8" Woodruff

8 3-9778 COVER, Chain Case

9 1-0942 BEARING, Needle (2)

10 1-1086 WASHER, Nylon Thrust (2)

11 4-0355 HUB & SPROCKET

12 1-0941 CHAIN

13 9-0307 SCREW, #10-24 x 5/8" Hex Washer Self-Tap (10)

14 1-1024 PLUG, Oil Fill & Check

15 2-2785 ROLLER

16 1-0776 RING, 1/2" Heavy Duty External Retaining

17 3-7285 FENDER, Left Hand (28" & 30" Models) (1.628" I.D. hole)

- 3-7958 FENDER, Left Hand (33" Models) (1.744" |.D. hole)

18 1-4625 COLLAR, Lock (Includes #9-0776 Setscrew 1/4-20 x 1/4")
(Used with ball bearing, item 32, only)

19 5-0918 BEARING, Left Hand Fender (Includes ltem 20)
(8, 10, & 12 HP Models)

20 1-3324 FITTING, Lube

21 1-1070 ROD, Cross-Tie

22 1-2332 CLAMP, Boot (2)

23 1-7084 BOOT, QOil Seal

24 1-1071 WASHER, Thrust Nylon

25 1-1072 WASHER, Thrust

26 9-1505 NUT, 5/8-18 Hex Nyloc

27 1-0969 NUT, 5/16-24 Hex Flange Lock

28 1-9260 O-RING (2)

29 2-3447 SPACER

30 1-2271 WASHER, Shim (As Required)

31 2-7981 WASHER, Shim (6)

32 1-4624 BALL BEARING, Left Hand Fender (33" Models)

-- 5-1451 ASSEMBLY, Left Hand Fender (Includes P.N. 3-7958 Fender &
P.N. 1-4624 Bearing) (12, 14 & 15 HP Models)

33 6-1017 GREASE, Transmission (Use 2 0z. maximum)

NOTE: SEE PAGES 14 & 15 FOR ILLUSTRATION OF
BRAKE LEVER ASSEMBLY AND RELATED PARTS.

R. E. RIDER SERIES 20 13 MANUAL No. 06076



SMOOTH CLUTCH ASSEMBLY

SILHOUETTE OF
BRAKE CABLE
See Page 6

CLUTCH CABLE
ATTACHMENT HOLE

R. E. RIDER SERIES 20

14

MANUAL No. 06076



ITEM PART NO.

1

10
11
12
13
14
15
16
17
18
19
20
21
22

23

R. E. RIDER SERIES 20

5-3114

5-4243

5-3103

1-4523

3-2331

9-0585

5-2497

1-2313

9-0303

9-1294

1-0916

9-1504

2-2371

1-2264

3-3292

1-1048

1-1201

9-0238

9-1198

3-3291

1-1763

3-4725

9-1084

SMOOTH CLUTCH ASSEMBLY

DESCRIPTION
ASSEMBLY, Smooth Clutch (Includes Items 2 thru 6)
HUB, Driven Disc
DISC, Driven
WASHER, Thrust
PLATE, Drive Disc
NUT, 5/16-18 Hex Flange Lock (4)
ASSEMBLY, Brake Lever (Includes Brake Lining & Rivet)
RING, 3/8" External Retaining
NUT, 1/4-28 Hex Top Lock
WASHER, 1/4" Flat (3)
SPACER
SCREW, 1/4-28 x 1" Hex Head Cap, Grade 5 (Washer Face)
SPRING, Brake Return
SPRING, Clutch Brake
LIFT, Yoke
BEARING, Yoke (2)
NUT, 5/16-24 Hex Center Lock (2)
SCREW, 5/16-24 x 1" Hex Head Cap, Grade 5 (2)
SCREW, 3/8-16 x 5/8" Hex Washer Self-Tap
COLLAR, Yoke
WASHER, 5/16” Flat (2)
ARM, Yoke

SCREW, 1/4-20 x 3/8" Hex Washer Self-Tap (2)

15 MANUAL No. 06076



CUTTING DECKS, DEFLECTORS

/_ F ”
(( s R RAILS & LIFT ARMS
\.~ 7 ASSEMBLY (See
R Pages 18 and 19)

2\

e \

S »

) P iy
'
2 ’fﬂ 24

39

2
(30” Deck)

SILHOUETTE OF
SPINDLE ASS'Y.
(See Page 21 For
Parts Breakdown)

SILHOUETTE OF
BLADE, ITEM 46

NOTE: Blade part number appears
On blade.

NOTE: The 25”, 28” and 33” decks are round.
The 25” deck has no square rib on top.

SILHOUETTE OF
BLADE ENGAGE-
MENT ASS’Y. (For
Parts Breakdown
see Pages 22-23)

MANUAL No. 06076 16 R. E. RIDER SERIES 20



ITEM PART NO. DESCRIPTION

1 7-3434 COVER, Spindle
2 6-1970 DECK, 28" (Painted w/decals)
- 6-1971 DECK, 30" (Painted w/decals)
-- 6-1972 DECK, 33" (Painted w/decals)
3 6-0480 KIT, Air Lift (257, 28” & 33" Deck)
(incl. items 4 thru 7)
-- 6-0735 KIT, Air Lift (30" Deck) (incl.
items 4 thru 7)
4 3-7723 AIR-LIFT (2) (25", 33" Deck)
-- 3-1724 AIR-LIFT (2) (30" Deck)
5 9-0228 SCREW, 5/16-24 x 11/16”
Machine (6)
6 9-0391 WASHER, 5/16” Internal
Tooth Lock (6)
7 9-0223 NUT, 5/16-24 Hex (6)
8 5-2555 DEFLECTOR, 28"/33"
Discharge (incl. item 9)
9 2-6831 DECAL, Danger
10 3-3780 HINGE, Deflector (16" long)
-- 2-4569 HINGE, Deflector (8" long)
11 1-6341 SPRING, Hinge (use with 2-6234 Pin)
-- 1-6428 SPRING, Hinge (use with 2-6846 Pin)
12 2-6234 PIN, Hinge ( L-shaped) (16-1/4" long)
-- 2-6846 PIN, Hinge (straight) (8-7/8" long)
13 9-1070 NUT, 5/16-18 Hex Flange Lock
14 2-6483 NUT, 1/4” Push (2)
15 9-0584 BOLT, 1/4-20 x 1/2" Hex Flange
Lock
16 5-2553 DEFLECTOR, 30" Discharge
17 9-1296 WASHER, 5/16” Flat (2)
18 9-0392 SCREW, 1/2-20 x 1" Hex
Head Cap, Grade 5 (2)
19 9-0509 WASHER, 1/2" Internal Tooth
Lock (2)
20 9-0559 NUT, 1/2-20 Hex Jam (2)
21 9-1508 BOLT, 5/16-18 x 3/4” Short
Neck Carriage, Grade 5 (2)
22 9-1016 SCREW, 1/4-20 x 5/8” Hex
Woasher Self-Tap (4)
23 9-1510 BOLT, 5/16-18 x 1/2" Hex
Washer Self-Tap Gr. 5 (3)
24 9-1525 BOLT, 5/16-18 x 1/2” Hex
Flange Lock (2)
R. E. RIDER SERIES 20 17

CUTTING DECKS, DEFLECTORS

ITEM PART NO. DESCRIPTION

25

26

27

28
29
30
31

32

33

34

35
36

37

38

39
40
41
42
43

9-0613

3-3570

9-1532

1-9190
1-6272
9-1518
3-3571

9-0731

9-1070

9-1015

9-0492
9-0612

1-6983
1-6984
9-0583

3-4025
3-4026
3-4743
3-4760
2-6453
2-6565
2-4741
1-6980
1-6982
3-5635
1-8069
3-4168
1-9515
1-9523

NUT, 3/18-16 Hex Flange Lock
©)

BRACKET, Gage Wheel (Front)
(28" & 33" Decks)

SCREW, 3/8-24 x 3-3/4” Hex
Head Cap, Grade 5 (3)

WHEEL, Gage (3)

SPACER (3)

NUT, 3/8-24 Hex Nyloc (3)
BRACKET, Gage Wheel (Rear)
(2) (28" & 33"Decks)

BOLT, 5/16-18 x 1/2" Carriage
(6) for 28 & 33", (8) for 30" Deck
NUT, 5/16-18 Hex Flange Lock
(8) for 28 & 33”, (10) for 30” Deck
SCREW, 1/4-20 Hex Washer
Self-Tap (2)

WING-NUT, 5/16-18 (2)

BOLT, 3/8-16 x 3/4” Hex Flange
Lock (3)

COVER, 28" Mulcher

COVER, 33" Mulcher

NUT, 1/4-20 Hex Flange Lock
Grade 5

BRACKET, Anti-Scalp, 30" R.H.
BRACKET, Anti-Scalp, 30" L.H.
BRACKET, Anti-Scalp, 30" L.H.
BRACKET, Anti-Scalp, 30" R.H.
BLADE, Ninja 28"

BLADE, Ninja 30"

BLADE, Ninja 33"

BLADE, 28" Mulcher

BLADE, 33" Mulcher

28" BLADE (High Lift)

30" BLADE

33" BLADE (High Lift)

28" BLADE

33" BLADE

MANUAL No. 06076



RAILS, LIFT ARMS, CAM LIFT

CABLE, NO REVERSE IN MOW
(SEE NEXT TWO PAGES)

MANUAL No. 06076 18 R. E. RIDER SERIES 20



ITEM PART NO. DESCRIPTION

1

= O 00 ~N OO~ WN

o

12

13
14
15
16
17
18
19
20
21

22

23

24
25
26
27
28

29

9-2051

1-6122
3-5637
2-4914
2-4878
3-1838
3-1855
3-4918
4-3848
9-0324

4-0685

2-2717

1-7847
9-1290
2-3658
5-3923
9-0365
2-5049
2-6394
9-0854
9-1138

9-0361

9-1164

9-0480
1-3550
1-2067
9-0223
9-0391

3-4695

BOLT, #10-24 x 1” Flat Head
Square Neckk

ROD, Leveling

QUADRANT, Lift Lever
SPRING, Extension

LEVER, Lift

BRACE, Top

GUIDE, Belt

RAIL, Left Hand

RAIL, Right Hand

SCREW, 3/8-16 x 1" Hex
Washer Seif-Tap

ARM, Front Lift, Adjustable (30"
& 33" Decks)

ROD, Support (Front Lift Arm to
Front End)

SNAP RING, 7/16” External
NUT, #10-24 Hex Nyloc

GRIP, Height Adjustment Lever
ASSEMBLY, Clutch Plate

PIN, 1/8 x 3/4” Cotter

HUB, Deck Lift

COVER, Height of Cut

NUT, 3/8-24 Hex Nyloc
SCREW, 3/8-16 x 5/8”

Hex Washer Self-Tap (4)
SCREW, 5/16-18 x 5/8” Hex
Washer Self-Tap

BOLT, 5/16-24 x 1-5/8” Tapered
Axle

NUT, 5/16-24 Hex Flange Lock
PIN, 3/16 x 1" Roll

RING, Red (2)

NUT, 5/16-24 Hex (2)

WASHER, 5/16 Internal Tooth
Lock (2)
BRACKET, Lift Assist

R. E. RIDER SERIES 20

ITEM
30

31
32

33
34
35
36
37
38
39
40

41

42

43
44
45

46
47
48
49
50
51

52
53
54
55
56

19

RAILS, LIFT ARMS, CAM LIFT

PART NO. DESCRIPTION

3-2997

3-4213
9-1084

9-0844
1-9410
4-1470
2-6286
1-1021
9-0360
9-0753
9-0858

9-1016

9-0606

9-0585
9-0122
4-1627

1-2068
2-8200
2-8021
9-1503
2-8728
9-0584

9-0583
3-5787
9-0357
3-2243
9-0233

ARM, Front Lift-Left (30" & 33~
Decks)

PIVOT, Leveling

SCREW, 1/4-20 x 3/4” Hex
Washer Self-Tap

PIN, 3/16 x 3/4” Roll
SPRING, Latch

LATCH (Weldment)

GRIP, Lift Latch

PIN, 1/4 x 1-1/4” Clevis
COTTER-PIN, 1/16 x 3/4”
COTTER-PIN, 3/16 x 1-1/2”

SCREW, 5/16-18 x 1/2" Hex
Washer Self-Tap

SCREW, 1/4-20 x 5/8" Hex
Washer Self-Tap

BOLT, 5/16-18 x 5/8” Hex Flange
Lock (3)

NUT, 5/16-18 Hex Flange Lock(3)
WASHER, 3/8” Flat

ARM, Rear Lift (28", 30" & 33"
Decks)

RING, Blue

SWIVEL

COVER, Chain

HAIRPIN, 3/32 x 1-1/2”

HOOK, Chain (2)

BOLT, 1/4-20 x 1/2” Hex Flange
Lock

NUT, 1/4-20 Hex Flange Lock
ECCENTRIC

COTTER-PIN, 3/16 x 3/4”
ANCHOR

SCREW, 5/16-24 x 3/4” Hex
Head Cap, Grade 5 (2

MANUAL No. 06076



BLADE STOP PEDALS

e o o ——————)

ITEM PARTNO. DESCRIPTION

1 7-3267 PEDAL, Blade Stop Control

2 3-5669 SPRING, Latching

3 1-5448 SPRING, Pedal

4 1-5495 BOLT, 3/8-24 x 3/4" Shoulder

5 1-5446 BOLT, 3/8-24 x 9/16" Shoulder

6 1-5447 ECCENTRIC, Leveling

7 9-0122 WASHER, 3/8" Flat

8 9-0250 WASHER, 1/2” Flat (2)

9 9-0289 NUT, 3/8-24 Hex Center Lock
10 9-0390 WASHER, 3/8” Internal Tooth Lock
1 7-3216 CABLE, No Reverse In Mow
12 7-3217 CLIP, Cable
13 9-1776 BOLT, 1/4-20 x 3/4” Square Neck Carriage, Grade 5
14 9-1576 NUT, 1/4-20 Hex, Grade 5 or B

MANUAL No. 06076 20 R. E. RIDER SERIES 20



SPINDLE

N

@ ASSEMBLY 3/ X©>
: \g

NOTE: Spindle housing assembly,
Part no. 5-1696 includes
items 4 and 5.

ITEM PART NO. DESCRIPTION

1 5-4531 ASSEMBLY, Spindle Housing (Includes Iltems 2 Thru 13)
2 1-2491 RING, 1.85” Internal Retaining (2)

3 1-3313 BEARING, Spindle (2)

4 4-0460 WELDMENT, Spindle Housing

5 1-0817 FITTING, Lube (for 3/16” diameter hole)

6 4-4785 SPINDLE, Rider (10.327” overall length)

7 1-0935 WASHER, 3/4” Shim

8 1-4407 WASHER, Spindle

9 3-7751 HOLDER, Blade
10 4-4782 SPACER, Blade Centering
11 9-0356 NUT, 5/8-18 Hex Center Lock
12 9-0491 SCREW, 1/2-20 x 1-1/4” Hex Head Cap, Grade 5 (2)
13 9-1939 NUT, 1/2-20 Hex Jam (2)

R. E. RIDER SERIES 20 21 MANUAL No. 06076



BELTS, BRAKES, INTERLOCK

% SEE PAGE 18, ITEM 55

MANUAL No. 06076 22 R. E. RIDER SERIES 20



BELTS, BRAKES, INTERLOCK

ITEM PART NO. DESCRIPTION
1 4-3844 BELT, Drive (73.75” AA Section)
2 1-0027 NUT, 3/4-16 Hex Jam
3 3-2027 WASHER, 49/64" 1.D. x 1-1/2" 0.D. Flat {2}
4 1-8781 PULLEY, Spindle
5 1-5290 HUB, Pulley
6 9-1299 NUT, 3/8-16 Nyloc (2)
7 2-9624 PULLEY, 4" Idler (2)
8 9-1497 SCREW, 3/8-16 x 1-1/2" Hex Head Cap, Grade 5 (2)
9 3-6728 BRACKET, Fixed ldler
10 3-6526 BRACE
11 9-0858 SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap (5)
12 4-6567 HANDLE, Blade Engage (Flip)
13 1-0740 RING, 2" External Retaining {2}
14 9-0037 PIN, 3/32 x 3/4" Cotter (3)
15 3-6521 SPRING, Extension, 4” x 1/2” Diameter
16 4-7787 ARM, Idler
17 1-4314 SPACER
18 4-6874 GRIP, Handle
19 9-1514 WASHER, 3/8” Flat (2)
20 3-b378 DRUM, Brake
21 1-4304 PIN, 1/4" x 1-5/8" Clevis
22 3-4852 BAND, Brake
23 9-0122 WASHER, 3/8” Flat (2)
24 9-0055 WASHER, 1/4" Flat (4)
25 4-6677 EYE-BOLT, 1/4-20 x 4"
26 4-6648 SPRING, Flip Handle
27 9-1974 PIN, 3/16 x 1” Clevis
28 4-6788 HANDLE, Blade Lever (ON-OFF)
29 1-4168 SPRING, Blade Handle
30 1-2055 ROD, Idler
31 9-0299 SCREW, #10-32 x 1" Hex Washer Self-Tap
32 1-8524 SWITCH, Deck Interlock
33 3-8021 MOUNT, Handle
34 9-0362 SCREW, 1/4-20 x 5/8” Hex Washer Self-Tap (2)
35 9-0555 PIN, 3/32 x 1/2” Cotter
36 9-0761 NUT, 1/4-20 Hex Top Lock
37 1-4343 BUSHING
38 4-6782 SPRING

R. E. RIDER SERIES 20 23 MANUAL No. 06076



DRIVE DISC ASSEMBLY

MANUAL No. 06076

5-3708

5-3709

2-9112
2-8779
2-8796
9-0132
1-0210

ASSEMBLY, 5.18” O.D. Drive Disc (30" & 33" Models)
(Includes Items 2 Thru 4)

ASSEMBLY, 6” O.D. Drive Disc (25" & 28" Models)
(Includes ltems 2 Thru 4)

HUB
PULLEY, Drive (5.75" O.D.) (25" & 28" Models)
PULLEY, Drive (5.18” O.D.) (30" & 33" Models)
SCREW, 3/8-16 x 3/8” Set (2)

KEY, 1/4” Square x 2"

24 R. E. RIDER SERIES 20



FUEL TANK & OPERATORS SEAT

ITEM PART NO. DESCRIPTION

1 2-8595 SEAT, Operator

2 5-1905  ASSEMBLY, Fuel Tank (28" Deck) (Includes ltem 3)

-- 5-2435  ASSEMBLY, Fuel Tank With Gauge (Includes Item 3A)

3 1-2515 CAP, Fuel Tank

3A 1-9377 CAP, Fuel Tank (With Gauge)

4 7-6272 HOSE, Fuel (8-1/2" Long) (Briggs & Stratton: 8HP thru 14HP)

- 1-2912  HOSE, Fuel (12-1/2" Long) (Kohler Only!)

5 1-4359  FILTER, Fuel (In-Line)

6 1-2222  CLAMP, Fuel Line (4)

7 3-3377 BRACKET, Fuel Tank (Rear)

8 9-1542  SCREW, 5/16-18 x 5/8" Pan Head Self-Tap (Torx #T-40) (2)

9 2-3191 KNOB, Seat Adjusting (2)
10 1-3849  SPACER, 5/16 (2)
11 2-4507 VALVE, Fuel Shut-Off (Accessory)
12 9-1038  BOLT, 5/16-18 x 1/2" Hex Flange Lock w/Nylon Patch (2)
13 2-9211 SWITCH, Seat (Normally Closed)
14 -- HOSE, Fuel (3-1/2" Long)

R. E. RIDER SERIES 20 25 MANUAL No. 06076



ENGINES & EXHAUST MUFFLER

ENGINE H.P. START TYPE ENGINE MFGR. MFGR. MODEL MFGR. TYPE
13.0 ELECTRIC BRIGGS & STRATTON C.A.R.B. 28M707 1166-E1
14.5 ELECTRIC BRIGGS & STRATTON C.A.R.B. 287707 1235-E1
15.0 ELECTRIC KOHLER CV16ST PS-41580

ITEM PART NO. DESCRIPTION

1 5-1996 MUFFLER (B&S 9-13 HP) (Includes items 8 & 9)

2 9-0206 SCREW, 5/16-18 x 3/4” Hex Head Cap, Grade 2 (2)
3 9-1814 SCREW, 1/4-20x1-1/4" Hex Head Cap

4 1-9358 MUFFLER (Kohler 14/15 HP)

5 2-8674 MUFFLER (B&S 14 & 14-1/2 HP)

6 1-3849 SPACER (2)

7 9-1065 NUT, 1/4-20 Hex Flange Lock

8 1-9257 DEFLECTOR, Heat

9 2-3023 SCREW #8-18 x 3/8" Type AB Maodified

10 9-0362 SCREW, 1/4-20 x 5/8" Hex Washer Self-Tap
11 9-1495 SCREW, 1/4-20 x 3/4” Hex Head Cap, Grade 5
12 1-5352 GASKET, Muffler

13 9-1294 WASHER, 1/4” Flat
14 9-0052 WASHER, 1/4” Split Lock

MANUAL No. 06076 26 R. E. RIDER SERIES 20



THROTTLE CONTROL

ITEM PART NO.

R. E. RIDER SERIES 20

1

2-4155
2-2483

9-0913

2-3665

7-1921

2-3655

DESCRIPTION

CONTROL, Throttle (Briggs Engines)
CONTROL, Throttle (Kohler Engine)

SCREW, #10-24 x 1/2" Hex Washer Self-Tap (Torx) (5)
COVER, Dash Panel (Electric Start)
RIVET, Plastic Snap

KNOB, Throttle Control

27 MANUAL No. 06076



DECALS

PATENTED HI-VAC PATENTED HI-VAC

— 1 —
AUTOMATIC | | oo e
BLADE STOP e i

« BLADE LEVER MUST BE “OFF"
STOPS BLADE-NOT ENGINE « MOVE SHIFT LEVER TO “N” NEUTRAL

SHEEE

AVOID SERIOUS INJURY OR DEATH

* READ ALL MANUALS AND INSTRUCTIONS FURNISHED
WITH THE MACHINE.

[GUARD OR ENTIRE GRASS CATCHER « MAKE SURE THAT SHIELDS, GUARDS, SWITCHES, AND

OTHER SAFETY DEVICES ARE IN PROPER POSITION

AND FUNCTIONAL.
Mus.[ BE INS]A'.[E“ BEF nRE U C!lj.ig:c?:g\!rlil:‘lg (‘:\glE]:DOF WIRE, ROCKS A#:gng‘ﬂsy
CAUSE INJURY IF
OPERATING MOWER

BLADE.

* DO NOT ALLOW CHILDREN (PRE-TEENAGERS) ON
MACHINE (EVEN WITH BLADE OFF) OR IN YARD WHEN
MOWING. KEEP OTHERS SAFELY AWAY FROM THE
OPERATING AREA.

« LOOK DOWN AND BEHIND MACHINE BEFORE AND
WHILE BACKING.

* DO NOT MOW ON SLOPES, OR IN ANY AREA WHERE
STABILITY OR TRACTION IS IN DOUBT. IF YOU CAN
NOT BACK-UP A SLOPE, DO NOT MOW ON IT.

* DO NOT MOW ACROSS FACE OF SLOPES. REDUCE
SPEED AND AVOID SHARP TURNS ON SLOPES.

« AVOID UPHILL STARTS. IF THE MACHINE IS STOPPED
s Broduet mey be cavero by GOING UP A SLOPE, TURN BLADE OFF AND BACK

one of more at the Iollowing
tants: .15B.279 2,163.112

S DOWN THE SLOPE.

4430848  4.498.552 4§.756.146

iomh isess  dwsain « STOP BLADE BEFORE PUTTING FOOT ON GROUND OR

4.989.400 5.042.241 5.066.146

5,146,735 5195308  5.199.251 LEAVING SEAT.

i MR uEa
. 581 5 .81 5.
$330035  D3sa00 5601812 * AVOID SUDDEN TURNS. 46440

Other Patents Pending. 29470

REMOVE BATTERY BEFORE
STANDING MOWER ON END
FOR MORE THAN 2 HOURS

MANUAL No. 06076 28 R. E. RIDER SERIES 20



DECALS

A CAUTION A

POSITIVE () BATTERY POST
MUST BE TO REAR TO PREVENT
ARCING AND POSSIBLE
EXPLOSION OR FIRE.

USE ONLY SNAPPER
REPLACEMENT BATTERY
TO AVOID ACID DAMAGE.

1-5601

TO STAND ON END:
CLOSE CAP VENT AND REMOVE TANK
IF FUEL IS OVER 3/4 FULL.

ITEM PART NO. DESCRIPTION

1 2-3996 DECAL, 28 Inch

2 2-3997 DECAL, 30 Inch

3 2-2991 DECAL, 33 Inch

4 2-4072 DECAL, Auto Blade Stop

5 4-6720 DECAL, Chute/Deflector Warning
6 4-6440 DECAL, Safety Instructions

7 7-1926 LOGO, Convertible Mow er (Blue)
8 2-9470 DECAL, Patent Numbers

9 7-3335 DECAL, OPEI, Ride-On
10 1-2358 DECAL, Battery
11 1-5691 DECAL, Battery Caution
12 2-6831 DECAL, Danger (CPSC)
13 2-9113 DECAL, Caution, Fuel (English)

* 4-6703 DECAL, Banner (Blue)

* 4-6704 BUMPER STRIPE, (Narrow Blue)
* 2-4004 BUMPER STRIPE, (Wide Blue)

*NOTE: These items NOT SHOWN. The description is the visual identification.

R. E. RIDER SERIES 20 29 MANUAL No. 06076



ELECTRICAL SYSTEMS
(For 13 HP Briggs)

TOITEM 8

( TO ITEM 27
TO ITEM 26\\"“‘
v\ Gro

\\
10 |TE$
(D, E, F) \

TOITEM \

G. MAGNETO s
SHORTING =L
BLOCK ™ | o—-

(See Inset, ( Qe /

N__S<31Z27
Pg. 31) e T r4/
R B
NI Ix—=——=7

I
H. ENGINE W | &)
GROUND VgL A Sy
~/ Ef

CHARGING WIRE
J. STARTER

TERMINAL TOITEM 5
22

MANUAL No. 06076 30 R. E. RIDER SERIES 20



ITEM PART NO.

1

g WwN

R. E. RIDER SERIES 20

6-0753
1-8817
2-2788
1-9297
1-6168
1-6169
2-8606
2-8386
1-8524
1-2444
1-9326
2-2880
9-0880
1-5438
1-1138
9-0539
2-2887
9-1576
9-0053
2-7172
2-8027
2-8607
9-1576
1-2080
9-0372
1-4451
2-9211
2-2886
1-2485

ELECTRICAL SYSTEMS
(For 13 HP Briggs)

DESCRIPTION
KIT, 12V Dry Charge Battery
SOLENOID
HARNESS, Starter Wiring (Briggs)
HARNESS, Ignition Wiring (Briggs)
HOLDER, Fuse (Includes Fuse)
FUSE (10 AMP)
INTERLOCK Module (Briggs)
HARNESS, (Deck Interlock Wiring)
SWITCH, Deck Interlock (NO)
COVER, Battery Cable
CABLE, Positive (Red)
SWITCH, Ignition (Used With Electric Start)
WASHER, 5/8" Internal Tooth Lock
NUT, 5/8-32 Hex
KEY, Switch (2)
SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (3)
PROTECTOR, Solonoid (25" Models Only!)
NUT, 1/4-20 Hex, Grade 5 or B (4)
WASHER, 1/4” Internal Tooth Lock (2)
SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5 (2)
CABLE, Negative
HARNESS, Operator Presence Control Wire
NUT, 1/4-20 Hex, Grade 5 or B
TIE, 7" Long Cable (2)
NUT, 1/4-20 Hex Center Lock, Grade 5 or B (2)
TIE, 2" Long Cable
SWITCH, Seat (NC)
SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
RETAINER, 1/4” Bolt (25” Models Only!) (2)

MAGNETO
SHORTING

31 MANUAL No. 06076



ELECTRICAL SYSTEMS
(For 14 HP BRIGGS)

*—}—— TO ITEM 8

TO ITEM\

6 (A)

G. MAGNETO SHORTING /T &3 \

BLOCK (See Inset, .~ 7 S~ |
Page 33) ” o | N¢—--
’ (R )
’\E"t‘:\: I:/ /
F: e )
I NI'x=-——"7

H. ENGINE U\ _ g |
GROUND RV LA

@) -
I. ALTERNATOR
CHARGING WIRE J. STARTER

TERMINAL TOITEM 5
22

MANUAL No. 06076 32 R. E. RIDER SERIES 20



ITEM PART NO.

1

N b~ ON

R. E. RIDER SERIES 20

6-0753
1-8817
2-2788
2-9194
1-6168
1-6169
2-8606
2-8386
1-8524
1-2444
1-9326
2-6343
9-0880
1-5438
1-1138
9-0539
2-2886
9-1576
9-0053
2-7172
2-8027
2-8675
9-1576
1-2080
9-0372
1-4451
1-2485
2-9211

ELECTRICAL SYSTEMS
(For 14 HP BRIGGS)

DESCRIPTION

KIT, 12V Dry Charge Battery

SOLENOID

HARNESS, Starter Wiring (Briggs)

HARNESS, Ignition Wiring (Briggs)

HOLDER, Fuse (Includes Fuse)

FUSE (10 AMP)

INTERLOCK Module (Briggs)

HARNESS, (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

COVER, Battery Cable

CABLE, Positive (Red)

SWITCH, Ignition-Afterfire Solenoid

WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

KEY, Switch (2)

SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (3)
SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
NUT, 1/4-20 Hex, Grade 5 or B (4)

WASHER, 1/4” Internal Tooth Lock (2)

SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5 (2)
CABLE, Negative (157)

HARNESS, Operator Presence Control Wire
NUT, 1/4-20 Hex, Grade 5 or B

TIE, 7" Long Cable (2)

NUT, 1/4-20 Hex Cent er Lock, Grade 5 or B (2)
TIE, 2” Long Cable

RETAINER, 1/4” Bolt (2)

SWITCH, Seat (NC)

MAGNETO
SHORTING

33 MANUAL No. 06076



ELECTRICAL SYSTEMS
(For 14 & 15 HP KOHLER)

TOITEM 27

H. ENGINE
GROUND

. BATTERY GROUND
(See Inset, Page 35)
TN TS
SN EJ
~—J

Y

G. ELECTRONIC CONTRO T
s

ENGINE

\ J. STARTER MOUNTING TOITEM 5
TERMINAL  PLATE

MANUAL No. 06076 34 R. E. RIDER SERIES 20



ELECTRICAL SYSTEMS
(For 14 & 15 HP KOHLER)

ITEM PARTNO. DESCRIPTION

R. E. RIDER SERIES 20

1

g AN

6-0753
1-8817
1-9321
1-9322
1-6168
1-6169
2-8606
2-8386
1-8524
1-2444
1-9326
2-2880
9-0880
1-5438
1-1138
9-0539
2-2886
9-1576
9-0053
2-7172
2-8027
2-8678
9-1576
1-2080
9-0372
1-4451
1-2485
2-9211

KIT, 12V Dry Charge Battery
SOLENOID
HARNESS, Starter Wiring (Kohler)
HARNESS, Ignition Wiring (Kohler)
HOLDER, Fuse (Includes Fuse)
FUSE (10 AMP)
INTERLOCK Module
HARNESS, (Deck Interlock Wiring)
SWITCH, Deck Interlock (NO)
COVER, Battery Cable
CABLE, Positive (Red) (17" Long)
SWITCH, Ignition (Used With Electric Start)
WASHER, 5/8” Internal Tooth Lock
NUT, 5/8-32 Hex
KEY, Switch (2)
SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (3)
SWITCH, Operator Presence Control (OPC)Traction (NC/NO)
NUT, 1/4-20 Hex, Grade 5 or B (4)
WASHER, 1/4” Internal Tooth Lock (2)
SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5 (2)
CABLE, Negative (15"
HARNESS, Operator Presence Control Wire
NUT, 1/4-20 Hex, Grade 5 or B
TIE, 7" Long Cable (2)
NUT, 1/4-20 Hex Center Lock, Grade 5 or B (2)
TIE, 2" Long Cable
RETAINER, 1/4” Bolt (2)
SWITCH, Seat (NC)

BATTERY GROUND SCREW

FRONT VIEW OF ENGINE

35 MANUAL No. 06076



NMoug >
- antg > .
s-4 HOLIMS w— Adalive —
1uvis NOLLINSJ F — —_—
BuiyioN
No a3y QION3T0S
Apog -
440 asnd Sova ¥ovg
Q3d
an
Q3L93NNOISIA 7
41 ALINNILNOD i
ON—] sadvw HOLIMS (GNNOYS NOILINDD MOVE
e, 9N Flon (LTv) ALHM J ) aneNa |
onid TLHM -
ON
l LS
MOTI3A N Movid
HOLIMS\ AN
1v3s {dn jepad
NITNO a3y
LHM J l\ N\.l iim umoys) ON
Geas 10 Y - HOLIMS
s ﬂ _ il fi v o34
Nmovd _.l."..T .._:_ 3Inaow ﬁﬂ_
(on)
HOLIMS I PS a3y
" Mo3a ? A
_ _ xoﬂmJ\.ﬁ_ JLHM anis
gaovonasia /MOTI3A NEETE)

S13av78 NIHM
a3so1d 310N

WIRING SCHEMATICS

WIRING SCHEMATIC FOR 8, 10, 12 & 13 HP (Briggs Engines)

36 R. E. RIDER SERIES 20

MANUAL No. 06076



WIRING SCHEMATICS

™
MOTI3A by of . YEEND)
nv -
2 — { anig
-
L ” Iind ry A¥3LLVE =
S-1-9 -——— ——
Lyvis 5 1 —— + -
1-8 a__ W~ V] QIONT108
NO [ |
HOLIMS € —a Yov1a
NOILINOI
A —g-
Emu_oe " a3y ¥31NVIS
A Hovid )
—  CION310S '8V
Q3123INNOIDSIa |
31 ALINNILNOD
ON_ savvi HOLIMS (GNNOYS NOILINOY) a3y
Td ‘310N aNNo¥o INION3T
a2 ‘ (17v) a3y NOILINO} z
REIY] =
ond —
ON IN ﬂ\ m —
U~ : y
»ovia u e Movig
, ang
(yeas yo (dn repad
uaym JN) 3LIHM NI a3y M umous) on
HOLIMS HOLIMS
1v3s 1va3d
<
m
|
oy
Q
s
NMmO¥E
JINAONW
(on)
HOLIMS 1 a3y
. Mo3a nu
_ - Mov1g n.—..— 31IHM 2ma
aaovon3sia /MOTIEA YEEL)

S1 3av8 NIHM
g3so010 :ALON

s Engine

WIRING SCHEMATIC FOR 14 HP (Bri

37 MANUAL No. 06076

R. E. RIDER SERIES 20



NMOXdE .
- anig
A¥3Llve =
s-g HOLIMS -
L¥vls NOLLINS! + -
Buiyon
NO »ovid W S QaION3T0S
- asnd J
Apog - g N SovID
440 Movg
a3 ETR LR
ovia a=d HOLYNNILTY
a3y ! ang
L) anNnouo
a3Lo3NNOIDSIa GED] anta
41 ALINNILNOD —_—
SANVYIW HOLIMS ‘ {GNNOMS NOILINOI) ALIHM
OoNid :3LON BED] L L annouo ANION3
—® ond ST . . NOILINOI JLIHM
IN ;
OZI/
€ WO.OIIM. HOLYNYZLIY OGNV
\ MOTIEA H_ J J -0 A GNNO¥S NOLLINSI
HO1IMS ON a3y
1vas anig (dn jepad "\
ALHM ummumoys) N oy
(yeas yo HOLIMS
usym ON) vaad
WV sov1d
NMmoud
3InQOW
(oN)
HOLIMS 1 g ST \ Y
No3a n_.“_ _uu ang
_ _ Hovig ALHM

@3ovoN3asia /MOTI3A NEE D)

S1 3AQv18 NIHM
a3so1d :31ON

WIRING SCHEMATICS

R. E. RIDER SERIES 20

38

WIRING SCHEMATIC FOR 14 & 15 HP (Kohler Engines)

MANUAL No. 06076



HARDWARE BAGS

ITEM PART NO. DESCRIPTION LOCATION
-- 6-3174 HARDWARE BAG (includes items listed below)
1 1-1024 PLUG, QOil Fill & Check {2)....cccciiiiiiiiiiiciiiiiiiieieeees page 11, item 18 &
page 13, item 14
2 1-3849 SPACER, 21/64" (2).eiiiiiiiiiiiiiiiiiiiiiini e ceie e ceneeas page 25, item 10
3 1-3862 PIN, 1/4 X 1-1/2" RO .urrrriiiiiiiii e ieniiiininninns page 6, item 3
4 2-3191 KNOB, Three Prong (2} ...c.covvviiiiiiiiiiiiincceceea e page 25, item 9
5 2-3667 FOAM COVER, Steering Shaft.........ccoveviiieiiiiinennnnens page 6, item 12
6 2-3671 COVER, Steering Shaft..........cooiiiiiiiiiiiii page 7, item 13
7 9-0372 NUT, 1/4-20 Hex Center Lock (2) .c.ccoviniiiiviiiiiiinnins pg. 30,32,34, item 24
8 9-1297 NUT, 5/16-24 Hex, Grade 5 (2)...c.coovvvviiiiinininnnnnns page 7, item 22
9 9-1038 BOLT, 5/16-18 x 1/2” Hex Flange Lock (2)............... page 25, item 12
10 9-1315 WASHER, 5/16" Split Lock (2).....ocovviiiiiiiiiininnnn, page 7, item 23
11 9-1515 PIN, 3/16 x 1-1/2" Cotter ..ovvviiiiiiiiiiireinrnninnrinens page 7, item 16
ITEM PART NO. DESCRIPTION LOCATION
-- 6-3175 HARDWARE BAG (includes items listed below)
1 1-1024 PLUG, Oil Fill & Check (2)....ccviiiiiiiiniiiiiiininnnenan, page 11, item 18 &
page 13, item 14
2 1-3849 SPACER, 271/64" (2).iciiiiiiiiciiiiiiiiiii e ieeeas page 25, item 10
3 1-3862 PIN, 1/4 x 1-1/2" Roll..cciiiiiiiiiiiiiiiiiiicnecenanaens page 7, item 3
4 2-3191 KNOB, Three Prong (2) ......coiiiiiiiiiiiiiie e necennens page 25, item 9
b 2-3667 FOAM COVER, Steering Shaft.........cccoovvviiiiiiinnnn, page 7, item 12
6 2-3671 COVER, Steering Shaft......c.ocviiiiiiiiiiiiiiiiiiieieens page 7, item 13
7 9-0372 NUT, 1/4-20 Hex Center Lock {2) ...ccovvvvviiiiiiieenininnn, pg. 31,33,35 item 24
8 1-3321 BUSHING, Tie Rod (2)..ccivvveiiiiiiiiiiiiccicciecenaens page 7, item 24
9 9-1038 BOLT, 5/16-18 x 1/2” Hex Flange Lock (2)............... page 25, item 12
10 2-7172 SCREW, 1/4-20 x 5/8” Hex Head Cap, Grade 5 (2)....pg. 31,33,3b item 19
11 9-16156 PIN, 3/16 X 1-1/2" COtteI vvvieiiiiiiiieeiieieeianeeienns page 7, item 16
12 9-1516 PIN, 5/32 X 1" COtter {2) vuevieeiiiiiiiiieiiiericceinenenns page 3, item 11 &
page 7, item 28
13 9-1514 WASHER, 3/8" Flat (2) «coiviiiiiiiiieae page 7, item 48

R. E. RIDER SERIES 20

39

MANUAL No. 06076



Parts Manual for

SNAPPER

REAR ENGINE RIDER
SERIES 20

SNAPPER REAR ENGINE RIDER ACCESSORIES*

PART NO. DESCRIPTION OF KIT MODELS USED ON
6-0517 ..., Wheel Weight (8" Wheels) .........c..ccccoocin. All Rear Engine Riders
6-0601............ceveeeeeeeees Smooth Start Cluteh.........cccooeeiici, All Rear Engine Riders
6-0325........e, Drive Disc Puller ..., All RER Aluminum Drive Discs
6-0697 ... DUMP Cart ..o All Rear Engine Riders
6-1400...........cccvvveeeenn, Gauge Wheel......c..ocooiiiiii All 28" & 33" Deck Rear Engine Riders
6-0794......coiii Gauge Wheel..........ccovii e All 41" & 42" Deck Rear Engine Riders
B-0941 ..., Single Bag Catcher............cccoveviiiiiiini s All 25" Deck Rear Engine Riders
6-0942.......i, Single Bag Catcher............co.cccniiniiiis All 26" & 30" Deck Rear Engine Riders
6-0943....... s Single Bag Catcher............ccccovveiiiiiiiis All 28" & 33" Deck Rear Engine Riders
6-0944.............ccooon Single Bag Catcher ............cccoinniiiiiiiies All 41" & 42" Deck Rear Engine Riders
6-0046.............ccceve Twin Bag Catcher.........cccooveiiiiii e, All 28" & 33” Deck Rear Engine Riders
6-1414. ... Twin Bag Catcher.........cccooveeiiiiii i, European 28” 7 33" Rear Engine Riders
6-0045............. Twin Bag Catcher...........cccoocoiccciniicccnnnn, All 41" & 42" Deck Rear Engine Riders
B-3125.. i Clamshell Catcher...........cccccccnmiiiiiiiis All 28” & 33" Deck Rear Engine Riders
6-0047 ... Bag-N-Wagon ...........ccccciiiiiiiiiiiiceeeeec All 28” & 33” Deck Rear Engine Riders
6-0948.......ccoovvii Thatcherizer. ..o All Series 7 & Newer Riders
6-0964........coiiiii Wagon COVEN....uuviiieiiiiiiiee e All 28” & 33" Deck Rear Engine Riders
6-1190.......ccccv, Weight (Front).........cccoooi e All Series 7 & Newer Riders
6-0959.. ... Dozer Blade (36" Blade).............coooviiriiirieieee, All Rear Engine Riders
6-0357 ..o Tire Chains (Tires-16 x6.50-8).......ccccccccoveeneenn, All Rear Engine Riders
6-0358.........ce Tire Chains (Tires-16 x 4.80-8)......ccccoccevivviinnnnn. All Rear Engine Riders
6-1823 ... Ninja Recycling (Cover) ...........o.o oo All 25" Deck Rear Engine Riders
B-1049........ccoeeeee Recycling (COVEr).....ocooviiiii e All 25" Deck Rear Engine Riders
B-1253. .. Ninja Recycling (Cover).......ccoovvvrviniiinciiiiiinnn, All 28" Deck Rear Engine Riders
6-1254............ccc Ninja Recycling (Cover)........cccocccooviinniiiinninn. All 30" Deck Rear Engine Riders
B-1255..... Ninja Recycling (Cover)........ccoooiiiiiiiiiiieninnnn, All 33" Deck Rear Engine Riders
B-1220........cc e Ninja Recycling (COVer).......c.cooocoviiiiiiiciininn All 41" & 42" Deck Rear Engine Riders
6-1910 ... Utility Trailer (10 Cubic Feet)
6-1911 . Spiker Aerator (36")
ators T Lo Sweeper (38)
B-1914 ... Dethatcher Kit (For 36" Sweeper)
6-1915 .. Poly Lawn Roller (24" & 36")
6-1916 ... Broadcast Spreader (3.5 Feet)

SNAPPER@McDonough, GA., 30253 U.S.A.

COPYRIGHT © 2000
SNAPPER INC.
ALL RIGHTS RESERVED

MANUAL No. 06076 (IL.R., 8/1/00) Printed in U.S.A.



